



Summit Cement Group Limited

612 Swanson Road, Swanson, Auckland

Ph: 09-621-0146 | Mob: 021-270-0096

Email: hunter@summitcementgroup.nz

QUICKLIME TYPICAL TEST RESULT

PARAMETERS	TEST METHODS	UNIT	RESULTS
Sample Weight*	--	Kg	8.6
Calcium Oxide, CaO	ASTM C25-19	%	94.45
Magnesium Oxide, MgO	ASTM C25-19	%	2.01
Available Lime, as CaO*	ASTM C25-19	%	92.50
SiO ₂	ASTM C25-19	%	1.00% max
S	ASTM C25-19	%	0.10% max
Fe ₂ O ₃	ASTM C1301-95	%	0.50% max
Al ₂ O ₃	ASTM C1301-95	%	0.50% max
Moisture	V11-36 (TCVN 4326:2001)	%	0.5%
Size	Passed sieve 200 mesh	%	90%

REMARK:

1. The sample(s) to which the findings recorded herein relate was/were drawn and provided by the Client or by a third party acting at the Client's direction.
2. This document shall not be reproduced except in full, without prior approval of Summit Cement Group Limited.